
 

 

 

Blackwater Gold Project 

Mine Site Water and Discharge 
Monitoring and Management Plan 

 

March 2022 

 

 

 



  
 

 

BW Gold LTD. Version: C.1   March 2022          Page i 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

CONTENTS 
 

CONTENTS 

ACRONYMS AND ABBREVIATIONS ......................................................................................................... V 

1. PROJECT OVERVIEW .................................................................................................................... 1-1 

2. PURPOSE AND OBJECTIVES ....................................................................................................... 2-1 
[...]
Lower Waste Stockpiles runoff 

Water Management 

Pond 

Lime neutralization Operations LGO Stockpile runoff and seepage TSF C or D Pond 

Membrane (RO) WTP Operations  TSF C Pond  Water Management 

Pond 

Membrane (NF) WTP Post-closure ECD; Pit Lake; TSF C Pond Plunge Pool 

Domestic sewage WTP Operations Process Plant TSF C or D Pond  

Notes: 

LGO – low grade ore; RO – reverse osmosis; NF – nano-filtration 

The treatment design targets for all WTPs are equal to BC water quality guidelines for the protection of 

aquatic life, with the exception of total suspended solids (TSS), for which design targets were set equal to 

MDMER effluent concentration limits (Table 7.2-6). The treatment design targets for the Membrane and 

Metals WTPs were also set to support adherence to Yinka Dene Water Law (YDWL) Class III water 

quality standards, which are considered to apply to Davidson Creek and Creek 661. The YDWL Class III 

standards are equal to BC and CCME water quality guidelines. Calculated guidelines were based on the 

baseline dataset for WQ28 for hardness, chloride, pH, temperature, and dissolved organic carbon.  

A lime neutralization system will neutralize water that comes in contact with the LGO Stockpile (Ausenco 

2021; Appendix 3-F). The lime neutralization system will operate from Year +1 through Year +23.  

This plan also includes domestic wastewater discharge from the Plant Site, which will be generated from 

facilities at the process plant, truck shop and wash, and mine dry/office, including kitchen, washroom, 

showering and laundry. The Plant Site will be built during Year -2 and -1 during the Construction phase 

and it is expected that all of the facilities generating domestic wastewater will be operational by Year +1.  



  
 

BW Gold LTD. Version: C.1   March 2022          Page 7-22 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

MINE SITE WATER MANAGEMENT AND MONITORING 

Table 7.2-6: Design Targets for Membrane and Metals WTP Treated Effluent 

Parameter Unit Design Target 

Monthly Average Instantaneous Maximum 

TSS mg/L 15 30 

pH -  6.5 to 9.0 

Ammonia mg-N/L 1.53 7.97 

Nitrate mg-N/L 3 32.8 

Nitrite mg-N/L 0.02 0.06 

Sulphate mg/L 128  

Chloride mg/L 150 600 

Fluoride mg/L  0.514 

Cyanide (Weak Acid Dissociable) mg/L  0.01 

T-Ag mg/L 0.00005 0.0001 

T-As mg/L  0.005 

T-B mg/L 1.2  

T-Be mg/L 0.00013  

T-Co mg/L 0.004 0.11 

T-Cr mg/L 0.001  

T-Fe mg/L  1 

T-Hg mg/L 0.00002  

T-Mn mg/L 0.53 0.546 

T-Mo mg/L 1 2 

T-Ni mg/L 0.025  

T-Pb mg/L 0.0035 0.0061 

T-Sb mg/L 0.009  

T-Se mg/L 0.002  

T-Tl mg/L 0.0008  

T-U mg/L 0.0085  

T-Zn mg/L 0.0075 0.033 

D-Al mg/L 0.05 0.1 

D-Cd mg/L 0.000047 0.000072 

D-Cu  mg/L 0.0006 0.0036 

D-Fe mg/L  0.35 

Notes: 

D = dissolved; T = total 

The design for the conveyance system from the Lower Waste Stockpile Collection Pond to the Metals 

WTP can be found in Appendix 3-N, and the design for the conveyance system from the metals WTP at 

the Plant Site to the WMP is included in Appendix 3-O. The WTPs are described in Chapter 5.6 and 5.7 

of the Application and summarized in the following sub-sections. 



  
 

BW Gold LTD. Version: C.1   March 2022          Page 7-23 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

MINE SITE WATER MANAGEMENT AND MONITORING 

7.2.10.1 Metals WTP 

The Metals WTP will operate from Year -1 through Year +17 ). The Metals WTP will treat Open Pit 

groundwater inflow, surface water runoff to the open pit, and surface water runoff from the Upper and 

Lower Waste Stockpiles. Treatment of water for all the sources is not required after Year +17.  

Water treatment capacity will be phased as follows: 

 Phase 1 (Year -1 to +4): two WTP trains (WTP A and B) will be designed with a total capacity of 

105 L/s, and sequentially brought online to handle the maximum flow. Each train will be designed with 

flexibility to handle the lower flow rates expected in the winter months. 

 Phase 2 (Year +5 to +8): an additional train (WTP C) with a design flow rate of 50 L/s will be brought 

online to treat the increased flow from the expanding Open Pit. 

 Phase 3 (Year +9 to +17): a fourth train (WTP D) with a design flow rate of 50 L/s will be brought 

online in Year 9 to handle the increased flow rate. 

Treatment of water for all the sources is not required after Year +17. Each train will be designed with 

flexibility to work at half the design capacity to account for winter and summer flow rate variations. 

The maximum flow rate in summer is estimated to range from 21 L/s in Year -1 to 203 L/s in Year +17, 

while in winter the maximum flow rate is estimated to range from 21 L/s in Year -1 to 79 L/s in Year +17, 

as it is expected that inflow from the pit sump will not occur during winter.  

A metals treatment pond is proposed upstream of the Metals WTP to collect water from all the sources 

and temporarily store them before being pumped to the Metals WTP. Since the flow from the pit sump is 

estimated based on the average annual climate inputs, the metals treatment pond has the capacity to 

contain short term increases in peak precipitation flows. Two ponds are proposed: Pond 1 (4,600 m3 

volume) will handle predicted flow during Phase 1 and Pond 2 (4,400 m3 volume) will handle the 

increased flow during Phase 2 and Phase 3. In the event that the metals treatment pond reaches its 

maximum capacity, water would be contained in the pit sump.  

An influent pump with a variable frequency drive will be installed to pump water from the metals treatment 

pond to the Metals WTP. The flow rate, pH, and turbidity of the influent water will be monitored with 

instruments on the inlet line. 

The treated water will be directed into the combined effluent tank for final pH monitoring and adjustment. 

Final monitoring of effluent quantity and quality will be performed with an inline flow meter, pH meter, and 

turbidity meter. If the pH is within the discharge range the water will be discharged to the WMP, otherwise 

the water will be recycled to the metals treatment pond. 

7.2.10.2 Membrane WTP  

The operations Membrane WTP will use a reverse osmosis (RO) membrane to treat TSF supernatant 

pond water for sulphate and nitrogen species and discharge treated water into the WMP. The brine 

by-product (retentate) stream from the membrane filtration unit will be recycled to the TSF. The treatment 

is only predicted during wet periods (as identified by the variable climate scenarios in the LoM WBM) to 

reduce the water storage inventory in the TSF. The design basis assumes an inflow of 72 L/s and treated 

discharge to the environment of 54 L/s, with 18 L/s of retentate to the TSF. The system will be designed 

to operate from April through October (seven months). Treatment is specified in the LoM WBM to occur 

when the TSF C Pond volume in Operations exceeds a minimum threshold volume specified for 

modelling purposes, which is approximately of three to four times the monthly mill reclaim requirement. 

The post-closure a Membrane WTP will treat water from the ECD as a priority and top up with flow from 

the Pit Lake and TSF C up to a maximum of 190 L/s. The system will be designed to operate year-round.  



  
 

BW Gold LTD. Version: C.1   March 2022          Page 7-24 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

MINE SITE WATER MANAGEMENT AND MONITORING 

The WTP effluent discharge and recycle lines will be outfitted with automatic valves linked to pH and 

conductivity measurements to ensure automatic switch-over to recycle should effluent parameters go 

outside of limits. Off-specification plant effluent will be pumped back to the TSF. An operator will manually 

switch the process back to discharge mode after confirming that all parameters are within limits. 

7.2.10.3 Lime Neutralization System 

Runoff and infiltration into the LGO stockpile will be collected and conveyed to the process plant where it 

will be neutralized with lime before being discharged to the TSF. The capacity of the neutralization system 

is based on the predicted runoff from the LGO stockpile and will vary according to the operations phase of 

the processing plant: from Year +1 to Year +5 the water treatment capacity will be 57 m3/hr, increasing to 

approximately 108 m3/hr from Year +6 through Year +23. 

LGO Stockpile runoff water will be pumped to two agitated neutralization tanks operating in series, and 

lime will be added to the first neutralization tank in the form of calcium hydroxide slurry until pH 10.0 is 

reached. Neutralized water will then overflow into the second neutralization tank and then pumped to the 

final tailings pumpbox. The pH of influent and effluent will be measured using pH probes and this 

information will be used to automate dosing of lime slurry and discharge of effluent to the tailings 

pumpbox. Water that meets the pH criteria for discharge will be by gravity to the TSF, while water that 

does not meet the pH criteria for discharge will be recirculated within the neutralization tanks. 

Lime neutralization does not affect the water balance.  

7.2.10.4 Domestic Water/Sewage Treatment 

Domestic wastewater from the Plant Site will be treated and directed to the TSF via the tailings line. Water in 

the TSF will be reused for mining operations. Domestic wastewater from the Plant Site will be treated in a 

mechanical treatment plant using a moving bed biofilm reactor (MBBR) followed by dissolved aeration 

flotation (DAF) and ultraviolet treatment. The majority of the coagulant and flocculent will stay in the sludge 

phase and will not be discharged to the TSF. Sludge will be dewatered via a dewatering bag system, then 

collected and trucked off site to an approved disposal facility. The filtrate from this system will be collected 

and pumped back into the MBBR/DAF system. Other domestic sewage systems for the camp and other 

buildings are not captured through this application and therefore are not described in this plan.  

7.3 Mine Site Water Monitoring 

Mine site water monitoring, for quantity and quality, is described below. The intent of monitoring on site is to 

provide an early detection system and identify trends in surface water and groundwater quality so that 

potential impacts to the receiving environment can be investigated, mitigated, and avoided. In addition, 

ongoing monitoring will be used to evaluate predictions, calibrate and update models, and update mitigation 

options as needed throughout the LoM. The monitoring outlined is intended to comply with relevant 

legislation and to reduce the likelihood of a potential non-compliance event as a result of mining operations.  

7.3.1 Mine Site Surface Water Quality Monitoring 

7.3.1.1 Monitoring Methods 

The monitoring program will follow QA/QC procedures specified in the following documents: 

 BC Field Sampling Manual (BC Ministry of Water, Land and Air Protection 2013); 

 BC Environmental Laboratory Manual (BC Ministry of Environment and Climate Change Strategy, 

2020b); and 



  
 

BW Gold LTD. Version: C.1   March 2022          Page 7-25 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

MINE SITE WATER MANAGEMENT AND MONITORING 

 Water and Air Baseline Monitoring Guidance Document for Mine Proponents and Operators 

(BC MOE 2016b). 

The QA/QC components of the mine surface water monitoring program will include: 

 Equipment checks and calibration; 

 Duplicate sampling; 

 Blank sampling;  

 Use of certified laboratories for analysis, and 

 Data quality evaluation, including the assessment of ion balance (where applicable), total versus 

dissolved metal concentrations, and assessment of the influence of suspended solids on dissolved 

concentrations in groundwater samples, and flagging of outlier data points that could indicate 

sample contamination. 

Field sampling protocols will follow guidance presented in BC MWLAP (2013), BCMOE (2016b) and 

MDMER and involve the procurement and preparation of appropriate equipment and materials, including:  

 A field meter and appropriate calibration and maintenance materials,  

 Pre-labeled, clean bottles and associated materials (e.g., gloves, labels, preservatives, filters, ice 

packs, coolers, travel blanks) provided by the analytical laboratory, 

 A camera, 

 Record-keeping materials, 

 Appropriate Health and Safety equipment and general field gear. 

It is assumed the analytical laboratory will provide five to nine bottles (plastic and/or glass) for each 

sample, depending on the final parameter list and laboratory analytical method. Field water quality 

measurements will be recorded using a calibrated water quality meter. New, clean gloves will be used for 

analytical water collections at each station, and replaced as appropriate. The sampling sites must 

conform to WorkSafeBC, the Code and other applicable safety requirements, and be accessible under 

expected weather and flow conditions. 

Samples will be collected at the mid-point of the mine water flow path (if relevant), slightly below the water 

surface, to minimize potential contamination from disturbed sediments or air-borne particulates. To collect 

the samples that do not require filtration (and are not pre-charged with the preservatives), the clean 

sample bottle will be plunged beneath the water surface with the opening facing directly down, fully 

submerged below the water surface if depth allows, to minimize entrainment of surface debris. Samples 

that will be analysed for dissolved parameters will be filtered into the appropriate bottle in the field using 

syringes and approved 0.45 µm filters provided by the analytical laboratory or supplied by BW Gold Ltd. 

Preservatives will be added to the bottles that require preservation (if the bottles are not pre-charged) in 

the field and immediately capped. All samples will be kept cool and in dark conditions until shipment in 

secured coolers with ice packs, chain of custody forms, and appropriate packing to the analytical 

laboratory. Every reasonable effort will be made to ensure the samples arrive at the laboratory within 

recommended hold times. Detailed SOPs will be developed prior to the onset of the Construction phase. 

7.3.1.2 Monitoring Locations 

The mine site water monitoring locations and the water source at each point (contact water and 

non-contact water) are summarized in Table 7.3-1 and shown on Figures 7.3-1 (end of Year -1) 

through 7.3-5 (post-closure). The water quality monitoring locations have been selected to enable 



  
 

BW Gold LTD. Version: C.1   March 2022          Page 7-26 

BLACKWATER GOLD PROJECT 
Mine Site Water and Discharge Monitoring and Management Plan 

MINE SITE WATER MANAGEMENT AND MONITORING 

ongoing evaluation of the quality of contact water and non-contact water that has been diverted around 

the mine site or captured for use in the mill process. Discharge monitoring locations are discussed in 

Section 8 and are therefore not included in Table 7.3-1. 

7.3.1.3 Monitoring Frequency 

Mine site process and clean water diversion surface water quality monitoring will be conducted monthly. 

WTP influent and effluent will be at a higher frequency relative to other mine site surface water quality 

monitoring stations and is discussed further in Section 7.3.3.  

7.3.1.4 Parameters and Analysis 

The parameters to be measured in mine site water (Table 7.3-2) will be a continuation from the baseline 

program and will include those constituents recommended by the BC MOE (2016b) as well as parameters 

identified as Parameters of Concern (POCs) and Parameters of Potential Concern (POPCs) in the Project 

Conceptual Site Model (CSM; Section 5.10). The same parameter set will be monitored in discharged 